Q

ZOOM FOR
DETAILS

NAUTILUS

& sTARTRAC:

THROWDOWN

Qty Description

2 EXT, RUBBER, CUSHION
020-7228 4 ROD, W/ OVERMOLD, DECK RETENTION
020-727] 1 SHIELD, DUST, TR
050-181§ 1 LABEL, WARNING, FIRE HAZARD
110-3056| 1 SCREW, 5/16-18 X 2.0 SHCS BLK
110-3415] 2 SCREW, 5/16-18, 3.5", SHC, HK, AS, FT, ASTM A574
110-3417] 4 Screw, 10-24, 2.50", SHC, HK, AS, BO, ASTM A574
2020490 17 | WASHER, 5/16 SAE FLAT, 11/16" OD X 11/32" ID, .06 TH
120=0496| 15 | WASHER, LOCK, SPLIT, SHCS, 5/16"
130-1695| 1 BELT, 270J10 POLY VEE
130-1759| 1 BELT, RUN, 21.5"W X 128.5" LONG
140-0715| 1 FOAM, RUBBER, 1/8 X 3/4 X 2-1/2"
140-3405| 2 WASHER, HAT, TAIL CAP
140=3416| 6 FOAM, PAD, BLK, 1.5X.65, ADHESIVE BACKED
715-3639 1 ASSY, ROLLER, TAIL, FLAT, 3.5 IN.
715-3637 1 ASSY, ROLLER, HEAD, FLAT, 88.9 MM X 546 MM
715-3689 1 ASSY, DECK, 25.75 X 53.75, E-TRx

9-9051: Moving Surface, Deck, Roller Detail

\

CK


https://www.gympart.com/itemdesc.aspx?ic=ST10145&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST010-3156&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10089&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1073&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST11394&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST20290&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP110-3056&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST110-3415&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10174&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP120-0490&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST11558&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP120-0496&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP130-1695&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP130-1759&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM043DX&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST140-0715&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10013&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST20273&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP1016&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP715-3637&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP715-3689-KT&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

CORE HEALTH & FITNESS

& scHWINN

NAUTILUS

& sTARTRAC:

THROWDOWN

)\

— ) ‘ “ Z N\
AN &

o
IS

)

-9051: Electrical Detail (110V)

# SKU Qty Description
14 1 BRACKET, SWITCH/BREAKER, E-TR/E-TRx
18 |050=0411 3 LABEL, GROUND
25 | XT10=1720| 2 NUT, KEP, #4-40, CS, ZPB
30 | @T0=3026| 24 | SCREW, #10-24, 1/2", PHTC, PH, CS, ZP
39 | @e=343y 2 SCREW, #4-40, 1/2", FHM, PH, CS, ZPB
65 | 140=3451] 1 PLUG, BRACKET, SWITCH/BREAKER, E-TR/E-TRX
68 | 240=6905 1 COUPLER,"F-TYPE", F/F,W/ NUT & WASHER
70 | 240-691§ 1 CONNECTOR, 8-PIN, 90-DEG
71 | 26020944 1 MOTOR GEAR, 110VAC, ELEVATION w/ NUT
72 | 440=0257 1 FILTER, EMI, 250V, 16A
470-0417 1 BREAKER, THERMAL, 18A
715-3881| 1 ASSY, MCB, 110V AC, ACK1U
_ 1 ASSY, MOTOR, AC INDUCTION, E-TRx
_ 1 CONNECTOR, IEC, 60320 C20, 20A, 110V
_ 1 SWITCH, ON/OFF, TR



https://www.gympart.com/itemdesc.aspx?ic=ST1141&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST11695&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10746&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10371&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STX110-3026&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST12143&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST12311&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1092&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1056&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP260-0941R&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP260-0941&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST440-0257&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP470-0417&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP715-3881&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP715-3881Re&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP715-3881E&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP715-3881R&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP715-3575Re&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP260-0934&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP715-3885&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP260-0934R&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP260-0934Re&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP740-6085&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP740-6083&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP740-6116&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP740-6084&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

# SKU Qty Description

13 |020=727] 1 SHIELD, DUST, TR
15 | 02057349 1 SPACER, SHAFT, ACTUATOR, TREAD
16 | ozo=r3aY 1 PIN, CLEVIS, 3/8 X 3.25, ZNC PL
28 | 110-1831 4 NUT, 3/8-16, KEP
29 [ T10-1871 2 NUT, 5/16-18, NYLOC
30 [ T10=3026 24 | SCREW, #10-24, 1/2", PHTC, PH, CS, ZP
32 [ 110-3085 1 Screw, Shoulder, ©0.375"x1.5", HK, AS, BO
38 | 110-3428 4 BOLT, 3/8-16, 2.25 X 1, HEX, FLANGED, CS, GH
43 | 120-0460 1 WASHER, 3/8, SAE FLAT
46 | 120-3023| 1 WASHER, 5/16 1D, .688 OD
@ 52 | 140-0715| 1 FOAM, RUBBER, 1/8 X 3/4 X 2-1/2"
58 | 140-3415| 1 CLIP, CLEVIS PIN, 3/8
89 | 715-3879 1 ASSY, FRAME, ELEVATION, TREAD
740-8119 1 CAP, MOUNT, ACTUATOR, S-TR

CORE HEALTH&FITNESS—m . . .
-::. StairMastei & SCHWINN. NAUTILUS (o STARTRAC: THROWDOWN 9 -9 0 5 1 [ E I evatl o n D eta I I


https://www.gympart.com/itemdesc.aspx?ic=ST11394&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10190&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10173&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP1031&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1226&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST12598&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STX110-1871&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STX110-3026&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1774&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST20283&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1817&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST140-0715&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1710&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST20367&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

ZOOM FOR
e

2 [020-6563 1 BRACKET, RPM SENSOR, SUPPORT

24 | IT0=0180| 1 SCREW, 6-32 X 3/8" HHMS,W/WASH

26 | IT0=0580] 1 SCREW, 1/4-20x 1/2" HHCS

32 | ¥T0=1870| 8 NUT, 5/16-18 KEPS

34 | ¥10=3026| 24 | SCREW, #10-24, 1/2", PHTC, PH, CS, ZP
39 110-3404] 2 PL-HWMS 0.164-32x0.5x0.5-N

48| 120-0340] 4 WASHER, #10 FLAT, SAE

49 | 120=0420] 1 WASHER, 1/4, SPLIT LOCK

50| 120-0425| 1 WASHER, FLAT, 1/4x7/80Dx.047

54 | @20=3023| 10 | WASHER, 5/16 ID, .688 OD

55 | 120=3266| 2 WASHER, #8, SHOULDER, NYLON

56 | 120=3267| 2 WASHER, #8, RETAINER, NYLON

68| 140-3392| 1 SPACER BLOCK, MOTOR, TREAD

81| 140-3527| 2 CLAMP, POWER CORD, TR

88 | 66020069 1 ASSY., GEAR TOOTH SENSOR, W/6 PIN CONN.
92 | 715:3574) 1 ASSY, RPM DISK, 31 SLOT, .625ID

CORE HEALTH&FITNESS—Mm—————— . .
‘ i NAUTILUS (5 STARTRAC: THROWDOWN 9-9051 ] Motor Detall


https://www.gympart.com/itemdesc.aspx?ic=STP020-6563&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST110-0180&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST20446&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STX110-1870&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STX110-3026&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST120-0420&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1817&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP120-3266&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP120-3267&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP740-6020&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP560-0069&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP715-3574&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

# SKU Qty Description

2 [ 020-7179-Xq 1 RAIL, SIDE, LT

3 | 020=7181-XX 1 RAIL, SIDE, RT

7 |020=7183-XA 1 WELDMENT, TOP RAIL, E-TRx/TC

6 [050-2158 1 BADGE, PRODUCT, E-TRx

9 [110-0506 4 SCREW, 1/4-28, 3/8, BHC, HK, AS, BO, NP

16 | 110=3026 24 | SCREW, #10-24, 1/2", PHTC, PH, CS, ZP

10 | T10-3126 2 SCREW, 5/16-18x3.0, FULL THD, SHC, HE, CS, ZI, G2

23 | 110=3165 12 | SCREW, #8-18, 1/2", HI-LOW, PHT, PH, CS, ZP-B
11| 110-3416 12 | SCREW, 5/16-18 X 1, SHC, HE, AS, BO, NP

12 ] 110-3450 6 Screw, 10-24, 3/4", THM, PH, CS, ZP

13| 120-0490 14 | WASHER, 5/16 SAE FLAT, 11/16" OD X 11/32" ID, .06 THJCK

14 | 120-0496 14 | WASHER, LOCK, SPLIT, SHCS, 5/16"
33]140-0430 1 CABLE CLAMP, .5"CURLY CLAMP
140-3233 2 CLAMP, SELF CLOSING, .25"
140-3470 1 TUBE, CONVOLUTED, WIRE MGMT, .751D
715=3699-XX 1 WELDMENT, FRONT RAIL, E-TRx
715-3893 1 ASSY, HOT BAR, TOP, ETRx
715-3894 1 ASSY, HOT BAR, BOTTOM
GIISESBES- X 1 ASSY, HANDRAIL, W/ HB, E-TRx/TC
715-3963 1 E-STOP, LANYARD, STAR TRAC
717-0176 2 RAIL SPACER

N

e s, stmtns @ emas. Y T 9-9051: Rail, Mast, Top Rail, Hotbar Detail


https://www.gympart.com/itemdesc.aspx?ic=ST10889&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST11151&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10491&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST110-0506&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STX110-3026&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1777&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STX110-3165&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST11388&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10304&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP120-0490&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST11558&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP120-0496&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST20556&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST12039&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST11181&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10100&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10099&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10098&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1522&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

CORE HEALTH & FITNESS

NAUTILUS

& sTARTRAC:

THROWDOWN

)

# SKU Qty Description

DD

44 |1020=7030-XA 1 FRONT CAP, PLASTIC, E-TRx

1 020=7034-XX1 1 Shroud, Motor, E-TRx

45 |020-7039-XX 1 COVER, PLASTIC, TAIL, CENTER, E-TRx
4 020-7245 2 SEAL, HANDRAIL, OX

5 050-2152 2 LOGO, ST BADGE, 303.5MM X 71.9MM
54 [ 050-2159 2 LABEL, CAUTION, PINCH POINTS, TR

57 |110-1823 2 NUT, JAM,1/2-13 x 5/16 THICK

16 | @10-3026 2 SCREW, #10-24, 1/2", PHTC, PH, CS, ZP
66 |110-3443 2 Screw, 10-32, 1", PHM, PH, CS, ZP

67 |@10-3450 8 Screw, 10-24, 3/4", THM, PH, CS, ZP

68 | 120-0340 2 WASHER, #10 FLAT, SAE

79 | 140-3149 2 FASTENER, U-TYPE, #10-24, .12-.13

15 | 140-3428 1 GROMMET NECK 6"X2" , OX

88 | 140-3439 2 SPACER, RUBBER, .19 X .315 X .429

91 | 140-3485 2 W/ 1/2-13 STUD, FOOT, PIVOT, 15°, 77mm (
96 | 715-3791-XX 1 ASSY, COVER TAIL CAP, LEFT, ETRx

97 | 715-3862-XX 1 ASSY, COVER, RAIL, RIGHT

99 | 715-3959-X4 1 ASSY, COVER, RAIL, FOAM

100 715-3960-X¥ 1 ASSY, COVER TAIL, RIGHT, ETRx

-9051: Shrouds, Grommets, Leveling Feet


https://www.gympart.com/itemdesc.aspx?ic=STS1266&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1357&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1120&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1334&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1565&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STX110-1823&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STX110-3026&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10193&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST10304&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=STP140-3149&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1010&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST11397&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST140-3485&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=ST1537&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

	9-9051 A.4 - Belts and Deck
	9-9051 A.4 - Electrical
	9-9051 A.4 - Elevation
	9-9051 A.4 - Motor
	9-9051 A.4 - Rails
	9-9051 A.4 - Shrouds

